UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1 / PWL 15/ 8 dBi Antenna Group

Spectrum [? Spectrum | [?
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Bottom Channel Top Channel

Results: 802.11n / HT40 / MCS0O / MIMO / Port 2/ PWL 15/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 3/ PWL 15/ 8 dBi Antenna Group
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Spectrum
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Results: 802.11n / HT40 / MCS0O / MIMO / Port 4 / PWL 15/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 7.5 0.4 7.9 6.9 0.4 7.3
Top 7.1 0.4 7.5 6.9 0.4 7.3
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 6.6 0.4 7.0 7.1 0.4 7.5
Top 6.5 0.4 6.9 6.9 0.4 7.3
Corrected Corrected Corrected Corrected Port
Conducted | Conducted 1+2+3+4 Conducted
Conducted | Conducted . .
Power Port | Power Port [ Combined Power Margin
Channel | Power Port | Power Port 3 Cond d oy d Result
1 5 s (dé ) oFr: ucte (I(_jlémt) (dB)
m m ower m
(dBm) (dBm) (dBm)
Bottom 7.9 7.3 7.0 7.5 135 22.0 8.5 Complied
Top 7.5 7.3 6.9 7.3 13.3 22.0 8.7 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna el EIRP Limit LAl I Result
Conducted Gain (dBi) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 135 8.0 215 30.0 8.5 Complied
Top 13.3 8.0 21.3 30.0 8.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO0 / MIMO / Port 1 / PWL 15/ 8 dBi Antenna Group
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Spectrum
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz

At MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep o At MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep

Count 300,200 Count 300/300

1Rm Viaw 1Rm Viaw

0 o8 0 o8

108 108

0d 0d |

| \
. . /
. oA N

Mo - —

=50 dy =50 dy

60 d -0 o

CF 5.19 GHx 32001 pts Span 73.1 MHx CF 5.73 GHx 32001 pts Span 73.1 MHx
Channel Poveer Channel Poveer

Bandwidth 36.00 MHz Power 7,49 dBm Tx Total 7.49 dBm Bandwidth 36.00 MHz Power 7.06 dBm Tx Total 7.06 dBm
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Date: 18 APR 2019 063451 Date: 16.AFR N019 06:27:26
Bottom Channel Top Channel

Results: 802.11ac / HT40 / MCSO0 / MIMO / Port 2/ PWL 15/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-

RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS0 / MIMO / Port 3/ PWL 15/ 8 dBi Antenna Group

Spectrum [? Spectrum | [?
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
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Bottom Channel Top Channel

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 4 / PWL 15/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 6.4 0.5 6.9 6.0 0.5 6.5
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 5.9 0.5 6.4 6.3 0.5 6.8
Corrected Corrected Corrected Corrected 1+|:2)2g+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel | Power Port | Power Port | Power Port | Power Port Cond d L d Result
1 5 3 2 olg ucte (I(_jlémt) (dB)
ower m
(dBm) (dBm) (dBm) (dBm) (dBm)
Single 6.9 6.5 6.4 6.8 12.7 22.0 9.3 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 . .
Combined Directional EIRP De Fac;to_ Margin
Channel Antenna EIRP Limit Result
Conducted . . (dBm) (dB)
Gain (dBi) (dBm)
Power
(dBm)
Single 12.7 8.0 20.7 30.0 9.3 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

9 dBi Antenna Group

Results: 802.11a/20 MHz / 6 Mbps / SISO / Port 1 / PWL 17 /9 dBi Antenna Group

Corrected
Conducted Duty Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom +1 16.1 0.3 16.4 21.0 4.6 Complied
Middle 16.1 0.3 16.4 21.0 4.6 Complied
Top 16.4 0.3 16.7 21.0 4.3 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna el EIRP Limit LAl I Result
P Gain (dBi) (I8 (dBm) Iz
(dBm)
Bottom +1 16.4 9.0 25.4 30.0 4.6 Complied
Middle 16.4 9.0 25.4 30.0 4.6 Complied
Top 16.7 9.0 25.7 30.0 4.3 Complied
Result: Pass
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UL INTERNATION

AL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT

NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/20 MHz /6 Mbps / SISO / Port 1 / PWL 17 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/20 MHz / 6 Mbps / SISO/ Port 1/ PWL 12 /9 dBi Antenna Group

Corrected
Conducted Duty Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom 111 0.3 11.4 21.0 9.6 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna x> EIRP Limit AL I Result
SIEET Gain (dBi) (EEm) (dBm) (dB)
(dBm)
Bottom 11.4 9.0 20.4 30.0 9.6 Complied
\'| [E
o A eE B e VAWM sude utosues
..;:Rl','"'.lrznﬁo_.ET:
20 dém
0cam | _
-10 de .f ‘\:-
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / SISO /Port 1/ PWL 17 /9 dBi Antenna Group

Corrected
Conducted DUy Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom +1 15.8 0.5 16.3 21.0 4.7 Complied
Middle 15.8 0.5 16.3 21.0 4.7 Complied
Top 16.1 0.5 16.6 21.0 4.4 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna x> EIRP Limit AL I Result
Power Gain (dBi) (dBm) (dBm) (dB)
(dBm)
Bottom +1 16.3 9.0 25.3 30.0 4.7 Complied
Middle 16.3 9.0 25.3 30.0 4.7 Complied
Top 16.6 9.0 25.6 30.0 4.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCS0O / SISO / Port 1 / PWL 17 /9 dBi Antenna Group

Spectrum
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / SISO / Port 1/ PWL 12 /9 dBi Antenna Group

Corrected
Conducted DUy Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom 10.9 0.5 11.4 21.0 9.6 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna x> EIRP Limit AL I Result
SIEET Gain (dBi) (EEm) (dBm) (dB)
(dBm)
Bottom 11.4 9.0 20.4 30.0 9.6 Complied
S [E
o A eE B e VAWM sude utosues
- T Ty
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Result; Pass

CF 5.18 GHz

22001 pts

Hpan 35,8 MHz

Channel Poveer
Bandwidth 17,60 MHz

Power 10.85 dBm

Tx Total 10,85 dBm

11806763

Cane: 1. MAR 218 081147

T e

Bottom Channel

Page 175 of 828

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /20 MHz / MCSO0O / SISO /Port 1 /PWL 17 /9 dBi Antenna Group

Corrected
Conducted Duty Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom +1 15.8 0.4 16.2 21.0 4.8 Complied
Middle 15.8 0.4 16.2 21.0 4.8 Complied
Top 16.2 0.4 16.6 21.0 4.4 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna el EIRP Limit LAl I Result
P Gain (dBi) (I8 (dBm) Iz
(dBm)
Bottom +1 16.2 9.0 25.2 30.0 4.8 Complied
Middle 16.2 9.0 25.2 30.0 4.8 Complied
Top 16.6 9.0 25.6 30.0 4.4 Complied

Result; Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /20 MHz / MCSO0 / SISO / Port 1 /PWL 17 /9 dBi Antenna Group

Spectrum

pr——
|? Spectrum |

Ref Leval 32.00 dém  Offset 12.00 dé & RBW 1 MHz

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att I0de  SWT 32.1ms VBW 3 MHz  Mode suto Sweep o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
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1Rm View 1Rm Viaw
20 derm 20 der
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20 dev 20 d

/ \ 4 \

. / \ . / \
"I0 da Po o
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60 da: 0 i
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Channel Poveer

Channel Poveer

Bandwidth 17.60 MHz

Power 1581 dBm

Tx Total 15.81 dBm Bandwidth 17.60 MHz

Power 15.83 dBm Tx Total 1583 dBm

il

| Measuring... ]"

11506763
Cate: 20.JUM 2018 10:53:51

] [

11808763
Joete: 20.JUN 2019 105017

Bottom +1 Channel

Spectrum ]

o AtL
Count 300,300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

1Rm Viaw

CF 5.24 GHx

32001 pts

Span 35.8 MHz

Channel Poveer

Bandwidth 17.60 MHz

Power 16.15 dBm

Il

11808763
|Dete: 26 SEP 2019 11:2537

Tx Total 16,15 dBm

Top Channel

Middle Channel
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TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac /20 MHz / MCSO0O / SISO/ Port 1 /PWL 12 /9 dBi Antenna Group

Corrected
Conducted Duty Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom 10.8 0.4 11.2 21.0 9.8 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna x> EIRP Limit AL I Result
SIEET Gain (dBi) (EEm) (dBm) (dB)
(dBm)
Bottom 11.2 9.0 20.2 30.0 9.8 Complied
\'| [E
o A eE B e VAWM sude utosues
..;:Rl','"'.fanﬁo_.:?:
20 dém
0cam = — —
-10 démr IrJ \‘
-20 dim— i \
Power 10.83 dBm Tx Total 1083 dBm
[T Y]

Bottom Channel

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0O/ SISO/ Port 1/ PWL 12/ 9 dBi Antenna Group

Corrected
Conducted DUy Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom 10.6 0.4 11.0 21.0 10 Complied
Top 10.6 0.4 11.0 21.0 10 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel | Conducted | = onna 2P EIRP Limit eI Result
A Gain (dBi) (I8 (dBm) Iz
(dBm)
Bottom 11.0 9.0 20.0 30.0 10 Complied
Top 11.0 9.0 20.0 30.0 10 Complied
[E Spectrum I [E
il WT Zimi YEWSE sk fuioSmee
e
20 dey
— . SN s
:"s\ /-’; ;'1\'
<50 dim
€0 o
mwl;:::}::h 36,00 MHz Power 10.63 dBm Tx Total 1063 dBm mwl;:::}::h 36,00 MHz Power 10.62 dBm Tw Total 1062 dBm
T ) T Measuring...  LANRARAED WO W

Result: Pass

Bottom Channel

Top Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCSO/ SISO/ Port 1 /PWL 12 /9 dBi Antenna Group

Corrected
Conducted Dulty Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom 10.6 0.4 11.0 21.0 10 Complied
Top 10.6 0.4 11.0 21.0 10 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna el EIRP Limit LAl I Result
P Gain (dBi) (I8 (dBm) Iz
(dBm)
Bottom 11.0 9.0 20.0 30.0 10 Complied
Top 11.0 9.0 20.0 30.0 10 Complied
Spectrum I [E Spectrum I [E
Co .'IR,L:';r 3:0 300
20 dey
— 10 dém—————— N
—rwﬂw -Jr,:.r_ wal
i 1 o / T
/a' i\ .30 dai /1 \\
\f""‘h.-.._._.“_- 40 AR — = L
<50 dim
€0 o
mwl;:::}::h 36,00 MHz Power 10.62 dBm Tw Total 1062 dBm mml;al ::Id;h 36,00 MHz Power 10.60 dBm Tx Total 1060 dBm
| Measuring. QRAARAAND WO g ] T e

Result: Pass

Bottom Channel

Top Channel
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UL INTERNATIONAL GERMANY GMBH
ISSUE DATE: 16 JANUARY 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac /HT80/MCS0 /SISO /Port 1/PWL 12 /9 dBi Antenna Group

Result: Pass

Single Channel

Corrected
Conducted Duty Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Single 10.2 0.5 10.7 21.0 10.3 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna el EIRP Limit LAl I Result
P Gain (dBi) (I8 (dBm) Iz
(dBm)
Top 10.7 9.0 19.7 30.0 10.3 Complied
=]
& m meine® VEW3ieE ot oS
20 dey
-10 di _V -:
/ \
<50 di
CF 5.21 GHz 32001 pts Span 154.0 MHz
I Ba.ndwii;th 75.80 MHz Power 10.22 dBm Tw Total 10,22 dBm
| CECRERE ]
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2 / PWL 16 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 12.1 0.3 12.4 12.1 0.3 12.4
Middle 12.3 0.3 12.6 12.0 0.3 12.3
Top 12.3 0.3 12.6 12.0 0.3 12.3
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom +1 12.4 12.4 15.4 21.0 5.6 Complied
Middle 12.6 12.3 155 21.0 5.5 Complied
Top 12.6 12.3 155 21.0 5.5 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 15.4 9.0 24.4 30.0 5.6 Complied
Middle 155 9.0 24.5 30.0 5.5 Complied
Top 155 9.0 24.5 30.0 5.5 Complied
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 16 / 9 dBi Antenna Group

Spectrum [@ Spectrum | [E

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
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-z0 / \ = / \
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o il -

=50 dy =50 dy

-0 o 60 d

CF 5.2 GHx 32001 pts Span 33.6 MHx CF 5.22 GHx 32001 pts Span 33.6 MHx
Channel Poveer Channel Poveer

Bandwidth 16,50 MHz Power 12.07 dBm Tx Total 12,07 dBm Bandwidth 16,50 MHz Power 12.26 dBm Tx Total 12,26 dBm
T ) e T . PRI

11806763 11806763
Date: 13 SEF 2019 DG 4125 Date: 13.5EP 19 06:47:25

Bottom +1 Channel

Spectrum ]

o Att
Count 300,300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

1Rm Viaw

o/

AN

—

=50 dy

T

CF 5.24 GHx 32001 pts Span 33.6 MHx
Channel Poveer

Bandwidth 16,50 MHz Power 12.30 dBm Tx Total 12,30 dBm
il Y

11806763
Oate: 13.5EP 2019 100413

Top Channel

Middle Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 16 / 9 dBi Antenna Group

Spectrum [@ Spectrum | [E
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300,200 Count 300/300

1R Yiw 1R Yiw

0 o8 0 o8

10 / \ 10 / \

- / \ - / \

a0 P M a0 r. ™,

o \\_ n o / \

=50 dy =50 dy

60 d 60 d

CF 5.2 GHx 32001 pts Span 33.6 MHx CF 5.22 GHx 32001 pts Span 33.6 MHx
Channel Poveer Channel Poveer

Bandwidth 16,50 MHz Power 12.07 dBm Tx Total 12,07 dBm Bandwidth 16,50 MHz Power 12.02 dBm Tx Total 12,02 dBm
T ) e Y . T

11806763 11806763
Date: 13 SEF 2019 DG 4125 Date: 13.5EP N19 06:44:56

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
o AtL gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

/

32001 pts

CF 5.24 GHx

AN

Span 33.6 MHz

Channel Poveer
Bandwidth 16,50 MHz Power 12.04 dBm

]" T

11808763
JDete: 13.5EP 2019 W006:35

Tx Total 12,04 dBm

Top Channel

Top -1 Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2 / PWL 10/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cycle | -, .4 | Conducted | Duty Cycle | ~ .
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 6.8 0.3 7.1 6.9 0.3 7.2
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 7.1 7.2 10.2 21.0 10.8 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.2 9.0 19.2 30.0 10.8 Complied
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 10/ 9 dBi Antenna Group

Spectrum

(=]

Ref Lavel 52.00 dém  Offset 12.00 03 & RBW 1 MHz

Att e SWT
Count 300,300

32lms  VBW 3IMHz  Mode Auto Sweep
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CF 5.18 GHz

32001 pts
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Power 6,76 dBm

Tx Total 6.76 dBm

n

11806763
|Dete: 16, SEF 2019 W46

Bottom Channel

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 10/ 9 dBi Antenna Group

Spectrum ]

(=]
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b At e SWT
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1Rm Viaw
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32001 pts
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Tx Total 6.85 dBm

n

11806763
|Dete: 16.SEP 2019 W4T

Bottom Channel

Page 186 of 828

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 16/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom + 1 11.8 0.5 12.3 11.5 0.5 12.0
Middle 11.7 0.5 12.2 11.5 0.5 12.0
Top 11.7 0.5 12.2 11.5 0.5 12.0
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom + 1 12.3 12.0 15.2 21.0 5.8 Complied
Middle 12.2 12.0 15.1 21.0 5.9 Complied
Top 12.2 12.0 15.1 21.0 5.9 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom + 1 15.2 9.0 24.2 30.0 5.8 Complied
Middle 15.1 9.0 24.1 30.0 5.9 Complied
Top 15.1 9.0 24.1 30.0 5.9 Complied
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 16 /9 dBi Antenna Group

p—
Spectrum [@ Spectrum | b
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300/300
1R Yiw 1R Yiw
0 o8 0 o8
10 X \ 10 / \
N / N / \
=30 / \ =30
oy aq e
=50 dy -804
60 d -0 o
CF 5.2 GHx 32001 pts Span 35.8 MHx CF 5.22 GHx 32001 pts Span 35.8 MHx
Channel Poveer Channel Poveer
Bandwidth 17.60 MHz Power 11.79 dBm Tx Total 11,79 dBm Bandwidth 17.60 MHz Power 11.72 dBm Tx Total 11,72 dBm
T ) e Y . e
11806763 11806763
Date: 16.SEF 2019 062752 jDate: 16.5EP 2019 06:35:41
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Spectrum ]
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]" T

11808763
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Tx Total 11,73 dBm

Top Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO0 / MIMO / Port 2/ PWL 16 /9 dBi Antenna Group

Spectrum

(=]
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Spectrum |
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|Dete: 16 SEP 2019 093G 52
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 10/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cycle | -, .4 | Conducted | Duty Cycle | ~ .
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 6.5 0.5 7.0 6.6 0.5 7.1
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 7.0 7.1 10.1 21.0 10.9 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.1 9.0 19.1 30.0 10.9 Complied
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 10/9 dBi Antenna Group

Spectrum

(=]

Ref Lavel 52.00 dém  Offset 12.00 03 & RBW 1 MHz

Att 008 WY

Count 300,300

32lms  VBW 3IMHz  Mode Auto Sweep

1Rm Viaw
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Power 6.51 dBm

Tx Total 6.51 dBm

n

11806763
|Dete: 16.SEP 2019 W043.03

Bottom Channel

Results: 802.11n /20 MHz / MCSO0 / MIMO / Port 2/ PWL 10/9 dBi Antenna Group

pr—
Spectrum |

(=]

o At 008 WY
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n
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11806763
Oete: 16.5EF 2019 104123

Bottom Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 16 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom + 1 11.4 0.4 11.8 11.3 0.4 11.7
Middle 11.4 0.4 11.8 11.2 0.4 11.6
Top 11.4 0.4 11.8 11.2 0.4 11.6
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom + 1 11.8 11.7 14.8 21.0 6.2 Complied
Middle 11.8 11.6 14.7 21.0 6.3 Complied
Top 11.8 11.6 14.7 21.0 6.3 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom + 1 14.8 9.0 23.8 30.0 6.2 Complied
Middle 14.7 9.0 23.7 30.0 6.3 Complied
Top 14.7 9.0 23.7 30.0 6.3 Complied
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /20 MHz / MCSO / MIMO / Port 1 / PWL 16 /9 dBi Antenna Group

p—
Spectrum |‘%’ Spectrum | b
RefLevel 32.00 dém Offset 12,00 d2 & RBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
Att 30dE SWT  321ms  VBW 3IMHz  Mode Auto Swiep o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300/300 Count 300/300
1Rm View 1R Yiw
20 de 20 des
10 dem 10 dém
od 0 o8
-10d ; \ -10 oy / \
o ) /
-30 =30
™
<50 di =50 dy
60 d8 60 dB
CF 5.2 GHz 32001 pis Span 35.8 MHz CF 5.22 GHx 32001 pts Span 35.8 MHx
Channel Power Channel Poveer
Bandwidth 17,60 MHz Power 11,42 dBm Tx Total 11.42 dBm Bandwidth 17.60 MHz Power 11.39 dBm Tx Total 11,39 dBm
il | Measuring... n | - W
11805763 11806763
[Date: 16.5EP 2019 10:18:57 Date: 16.5EP N19 06:45:32

Bottom +1 Channel

Spectrum

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
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Count 300,300

1Rm Viaw
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Channel Poveer
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Il

Power 11.41 dBm

| Measuring...

11808763
|Dete: 16 SEP 2019 094659

Tx Total 11,41 dBm

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /20 MHz / MCSO0 / MIMO / Port 2/ PWL 16 /9 dBi Antenna Group

(=]

pr—
Spectrum |

Spectrum

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300 Count 300/300

1R Yiw 1R Yiw
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40 = — 10 i

50 S0

€04 &0

CF 5.2 GHx 32001 pts Span 35.8 MHx CF 5.22 GHx 32001 pts Span 35.8 MHx
Channel Poveer Channel Poveer

Bandwidth 17.60 MHz Power 11.29 dBm Tx Total 11,29 dBm Bandwidth 17.60 MHz Power 11.24 dBm Tx Total 11.24 dBm
)i | Measuring... i )i J - '
11806763

11805763
|Dete: 16.SEP 2019 W76

Jete: 16.SEF 2018 065115

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
o AtL gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

CF 5.24 GHz 2001 pts

Span 358 MHz

Channel Poveer
Bandwidth 17.60 MHz Power 11.18 dBm

]" T

11808763
|Dete: 16 SEF 2019 094309

Tx Total 11,18 dBm

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 10/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 5.6 0.4 6.0 5.3 0.4 5.7
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 6.0 5.7 8.9 21.0 12.1 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 8.9 9.0 17.9 30.0 12.1 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /20 MHz / MCSO / MIMO / Port 1 / PWL 10/9 dBi Antenna Group

Spectrum "'{v’
#ef Lavel 52.00 cEm  Offset 12.00 0 @ RBW 1 MAz T
At Hcd SWT 321ms  VBW IMHz  Mode Aulo Sweep Standand
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Channel Pover
Bandwidth 17.60 MHz Power 5.59 dBm T Total 5.59 dBm
T A |
Heasuring... e
11508763
Joste: 16.5EP 2019 102635

Bottom Channel

Results: 802.11ac /20 MHz / MCSO0 / MIMO / Port 2/ PWL 10/9 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 32.00 dém  Offset 12.00 c3 & RBW 1 MHz
o At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,300

8 1Rm View

=60 i

CF 5.18 GHz 2001 pts

Hpan 35.8 MHz

Channel Poveer

Bandwidth 17.60 MHz Power 527 dBm

il " Measuring...

11508763
Jste: 16.SEF 2019 102638

Tx Total 5.27 dBm

wate o

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0O / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.7 0.4 9.1 8.2 0.4 8.6
Top 8.4 0.4 8.8 7.9 0.4 8.3
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 9.1 8.6 11.9 21.0 9.1 Complied
Top 8.8 8.3 11.6 21.0 9.4 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.9 9.0 20.9 30.0 9.1 Complied
Top 11.6 9.0 20.6 30.0 9.4 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1 / PWL 12 /9 dBi Antenna Group

Spectrum [? Spectrum | [?
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz

At MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep o Att MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep

Count 300,200 Count 300/300
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. /j \ . /f \

Bidadd il L — 40 db 7 N

=50 dy =50 dy

60 d -0 o
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Bandwidth 36.00 MHz Power 8,71 dBm T« Total 8.71 dBm Bandwidth 36.00 MHz Power 837 dBm Tx Total 8.37 dBm
n " Measuring... T n | - W
11806763 11806763
Date: 26 APR 2019 075038 Dete: 26 APR 2019 07:50:33
Bottom Channel Top Channel

Results: 802.11n / HT40 / MCSO / MIMO / Port 2/ PWL 12 /9 dBi Antenna Group

Spectrum

H [
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A f 1 A 1
- ’ \ - / \
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Bandwidth 36.00 MHz Power .18 dBm Tx Total 8.18 dBm Bandwidth 36.00 MHz Power 7.86 dBm Tx Total 7.86 dBm
n " Measuring... oy n 1 Measuring... iy |
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Date: 26 APR 2019 O7:56:37 Dete: 26 APR 2019 07:5245
Bottom Channel Top Channel
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.0 0.4 8.4 7.5 0.4 7.9
Top 7.1 0.4 7.5 6.9 0.4 7.3
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 8.4 7.9 11.2 21.0 9.8 Complied
Top 7.5 7.3 104 21.0 10.6 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.2 9.0 20.2 30.0 9.8 Complied
Top 104 9.0 194 30.0 10.6 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO0 / MIMO / Port 1 / PWL 12/ 9 dBi Antenna Group

Spectrum [? Spectrum | [?
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz

Att e SWI 320ms VBW 3MHz Mode Auto Sweep o At e SWI 320ms VBW 3MHz Mode Auto Sweep

Count 300,200 Count 300/300
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Bandwidth 36.00 MHz Power 7,95 dBm T« Total 7.95 dBm Bandwidth 36.00 MHz Power 7,09 dBm Tx Total 7.09 dBm
T ) e Y . T
11806763 11806763
Dete: 26 APR 2019 DE4812 Date: 26 APR 2019 08:55:53
Bottom Channel Top Channel

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 2/ PWL 12 /9 dBi Antenna Group

Spectrum

H [

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
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Channel Poveer Channel Poveer

Bandwidth 36.00 MHz Power 7,47 dBm Tx Total 7.47 dBm Bandwidth 36.00 MHz Power 6,94 dBm Tx Total 6.94 dBm
n | n " Measuring... iy |
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCSO0 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 6.9 0.5 7.4 6.7 0.5 7.2
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Single 7.4 7.2 10.3 21.0 10.7 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dg) Result
Power Gain (dBi) (dBm)
(dBm)
Single 10.3 9.0 19.3 30.0 10.7 Complied
=] e (=]
26 T Bave VAW Nose Ao sues L S e Ve s e At Swee
..;:Rl','"'.lrznﬁo_.ET:
10 dém
MWW; 1 MWM:
/ X 1 X
50 dire o
CF 5.21 GHz 32001 pts Span 154.0 MHz CF 5.21 GHz 32001 pts Span 154.0 MHz
I Ba‘l\dwiéth 75,80 MHz Power 6.92 dBm Tx Total 6.92 dBm I Ba;ndwii;th 75,80 MHz Power 666 dBm Tx Total 6.66 dBm
illlllll ("] Illllli L]

Single Channel Port 1

Result: Pass

Single Channel Port 2
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3 / PWL 14 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom + 1 8.9 0.3 9.2 8.3 0.3 8.6
Middle 8.9 0.3 9.2 8.3 0.3 8.6
Top 9.0 0.3 9.3 8.1 0.3 8.4
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom + 1 8.5 0.3 8.8
Middle 8.3 0.3 8.6
Top 8.1 0.3 8.4
Corrected Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel Power Port | Power Port | Power Port | Conducted -y 9 Result
Limit (dB)
1 2 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom +1 9.2 8.6 8.8 13.6 21.0 7.4 Complied
Middle 9.2 8.6 8.6 13.6 21.0 7.4 Complied
Top 9.3 8.4 8.4 135 21.0 7.5 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (ng) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom + 1 13.6 9.0 22.6 30.0 7.4 Complied
Middle 13.6 9.0 22.6 30.0 7.4 Complied
Top 135 9.0 22.5 30.0 7.5 Complied

Result:; Pass

Q@
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 14 /9 dBi Antenna Group

Spectrum uq‘? Spectrum | [E

Ref Level 22.00 c2m  Offset 12.00 d8 & REW 1 M-z Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
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Channel Pover Channel Poveer
Bandwidth 16.50 MHz Power 8,93 dBm T Total 8.93 dBm Bandwidth 16,50 MHz Power 8,94 dBm Tx Total 8.94 dBm
)| T I T ! (| e
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|Dete: 18 SEP 2019 08:54:30
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 14 /9 dBi Antenna Group

Spectrum [@ Spectrum | [@

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
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Y T T Y T e e
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 14/ 9 dBi Antenna Group

pr—
Spectrum uq‘? Spectrum |
Ref Level 22.00 c2m  Offset 12.00 d8 & REW 1 M-z TR 7 AT Ref Level 22.00 c2m  Offset 12.00 d8 & REW 1 M-z
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| settings |»
Swnep
Time
10 dm | 10 dm
o [Fast AcLs o
On JCon
-10d -10d
/ \ Set CP / Y
N " N \
-3 Correction | -3 / \
-40 d -40 d
- i' Liser | N~
.
5048 Standard 5048
-60d -60d
| Rof Level
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T: Measuring... Wiz T: Heasuring...
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Tx Total 8.09 dBm
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TEST REPORT

VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3 / PWL 12 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 7.1 0.3 7.4 7.2 0.3 7.5
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 6.7 0.3 7.0
Corrected Corrected Corrected Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel | Power Port | Power Port | Power Port | Conducted -y 9 Result
Limit (dB)
1 2 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 7.4 7.5 7.0 12.1 21.0 8.9 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dé]) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 12.1 9.0 21.1 30.0 8.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 12/ 9 dBi Antenna Group

Spectrum |
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Tx Total 7.14 dBm
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Bottom Channel

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 12 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 12 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 14/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom + 1 8.6 0.5 9.1 7.9 0.5 8.4
Middle 8.6 0.5 9.1 8.0 0.5 8.5
Top 8.6 0.5 9.1 8.0 0.5 8.5
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom + 1 8.2 0.5 8.7
Middle 8.2 0.5 8.7
Top 8.0 0.5 8.5
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel Power Power Power Conducted -y 9 Result
Limit (dB)
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom +1 9.1 8.4 8.7 135 21.0 7.5 Complied
Middle 9.1 8.5 8.7 135 21.0 7.5 Complied
Top 9.1 8.5 8.5 135 21.0 7.5 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dé]) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom + 1 135 9.0 22.5 30.0 7.5 Complied
Middle 13.5 9.0 22.5 30.0 7.5 Complied
Top 135 9.0 22.5 30.0 7.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCS0O / MIMO / Port 1 / PWL 14 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCSO / MIMO / Port 2 / PWL 14/ 9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCSO / MIMO / Port 3/ PWL 14/ 9 dBi Antenna Group

Spectrum
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT

VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 12/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 6.8 0.5 7.3 6.9 0.5 7.4
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 6.6 0.5 7.1
Corrected Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel | Power Port | Power Port | Power Port | Conducted -y 9 Result
Limit (dB)
1 2 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 7.3 7.4 7.1 12.0 21.0 9 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dé]) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 12.0 9.0 21.0 30.0 9.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCS0O / MIMO / Port 1 / PWL 12/ 9 dBi Antenna Group
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Results: 802.11n / 20 MHz / MCSO / MIMO / Port 2/ PWL 12/ 9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / 20 MHz / MCSO / MIMO / Port 3/ PWL 12/ 9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 14 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom + 1 8.7 0.4 9.1 8.5 0.4 8.9
Middle 8.7 0.4 9.1 8.5 0.4 8.9
Top 8.2 0.4 8.6 7.4 0.4 7.8
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom + 1 8.7 0.4 9.1
Middle 8.5 0.4 8.9
Top 7.2 0.4 7.6
Corrected Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted -y 9 Result
Limit (dB)
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom +1 9.1 8.9 9.1 13.8 21.0 7.2 Complied
Middle 9.1 8.9 8.9 13.7 21.0 7.3 Complied
Top 8.6 7.8 7.6 12.8 21.0 8.2 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom + 1 13.8 9.0 22.8 30.0 7.2 Complied
Middle 13.7 9.0 22.7 30.0 7.3 Complied
Top 12.8 9.0 21.8 30.0 8.2 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 14 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 2/ PWL 14 /9 dBi Antenna Group
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UL INTERNATION

AL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT

NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 3/ PWL 14 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT

VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3/ PWL 12 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cycle | -, .4 | Conducted | Duty Cycle | ~ .
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 6.9 0.4 7.3 7.3 0.4 7.7
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 6.9 0.4 7.3
Corrected Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel | Power Port | Power Port | Power Port | Conducted -y 9 Result
Limit (dB)
1 2 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 7.3 7.7 7.3 12.2 21.0 8.8 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dé]) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 12.2 9.0 21.2 30.0 8.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 12 /9 dBi Antenna Group
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Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 2/ PWL 12 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 3/ PWL 12 /9 dBi Antenna Group

Spectrum “é’
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 7.5 0.4 7.9 7.4 0.4 7.8
Top 7.1 0.4 7.5 7.0 0.4 7.4
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 7.0 0.4 7.4
Top 6.7 0.4 7.1
Corrected Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel | Power Port | Power Port | Power Port | Conducted -y 9 Result
Limit (dB)
1 2 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 7.9 7.8 7.4 125 21.0 8.5 Complied
Top 7.5 7.4 7.1 12.1 21.0 8.9 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto .
Channel Conducted Antenna (5:;::) EIRP Limit M(erg)m Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 125 9.0 215 30.0 8.5 Complied
Top 12.1 9.0 211 30.0 8.9 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1 / PWL 13/ 9 dBi Antenna Group
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Results: 802.11n / HT40 / MCSO / MIMO / Port 2/ PWL 13/ 9 dBi Antenna Group
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 3/ PWL 13 /9 dBi Antenna Group

Spectrum

pr——
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 6.3 0.4 6.7 6.5 0.4 6.9
Top 5.9 0.4 6.3 6.1 0.4 6.5
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 6.0 0.4 6.4
Top 5.9 0.4 6.3
Corrected Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted -y 9 Result
Limit (dB)
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 6.7 6.9 6.4 11.4 21.0 9.6 Complied
Top 6.3 6.5 6.3 11.1 21.0 9.9 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto .
Channel Conducted Antenna (5:;::) EIRP Limit M(erg)m Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.4 9.0 20.4 30.0 9.6 Complied
Top 111 9.0 20.1 30.0 9.9 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO0 / MIMO / Port 1 / PWL 13/ 9 dBi Antenna Group

(=]
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Results: 802.11ac / HT40 / MCS0O / MIMO / Port 2/ PWL 13/ 9 dBi Antenna Group
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